550X550X115 Recessed Type-(5 ton)

CASTCO

化力高試驗中心有限公司 CASTCO TESTING CENTRE LTD.

香港新界粉嶺安樂村安全街2/A號 29A, Ci Chilen Street, On Lok Tsuen, Fanling, N.T., Hong King. Tel: 2677 2032, 2677 2138 Fax: 2 77 035.1 E-riail: rastco@netvigator.com Website: www.castco.com ble



Test Certificate

Mass Determination and Loading Test to Cast Iron Drainage Goods (Tested to G.S. for C.E. Works: 1992: Cl. 5.94(2) and Appendix 5 3)

Date	of issue	:	28-02-2005	
Page	1 Δ		of 1	nag

Custco I ab. No.:DP250207-0048 MISCEL

Details as supplied by the client

Client: Cheung Hing Fou idry Livited

Client's Ref. No.: --

Contract 1 o.: --

Title: --

Sample Description: 550mm: 550mm clear opening x 115mm heigh cast iron double seal recessed type manhole cover & frame

Grade: medium

Brand: CHF

Manufacturer: Cheun ; 13 Founda, 1 td.

Laboratory Test Result

Date eceived: 07-02-2005

Date tested: 07-02-2005

Dia. of bearing block: 100

					Loading Test	
		Grade	Measured	(Test ic	ed maintained for	3 <u>0</u> sec)
Specimen	Specimen	claimed	mass	7 est	Leading	
No.	Description	by client	(kg)	109 1	test result	Observation
		$D_{L}\Delta_{\perp}$			(passe 1/fa led)	
DP250207-	550mm x 550mm clear opening	N.edicm		49.1	Passec	N/V
0048	x 115mm height cast iron double	du'y		(5 ton)		
	seal recessed type manhote cover		la e			
	& frame.			e ^a	9	,
2		7	/			-
			((//)		

Legend:

FC - Fracture at cover.

FF - Fracture at fram.

No visible fracture.

Remarks:

- 1. Test result rela'es on y to the specimen tested.
- 2. Compliance criterion as specified in Clause 5.95: Manhole covers and gully gratings shall withstand the test load without fracture or cracking.
- 3. This report supersedes previous test certificate of Casico LR. TDP250207-0048 MISCEL.

C'lecked by

W.K. LEUNG

Certified by:

WILLIAM CHAU B.Sc., C.Eng., MICE, MHKIE Technical Manager

No 'IL M .NHOLE_G8_T/ dd 15/07/2003

Hong Kong Acc editation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the JOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.

550X550X150 Recessed Type-(20 ton

徒力高試驗中心有限公司 CASTCO TESTING CENTRE LTD.

香港粉嶺安全街29A號

3', O Kui Steet Fanling, Hong Kong. 29A, On Churn Street, Fanling, Hong Kong. 香港粉領女王倒42日加 Wabsite: "/w.c/.stco.com.hk E-mail: castco@netvigator.com Wabsite: "/w.c/.stco.com.hk Test Certificate

Tel: 2677 2138 Fax: 2677 0351



Mass Determination and Loading Test to Cast Iron Drainage Goods (Tested to G.S. for CE. Works: 1992; Cl. 5.94(2) and Appendix 5%)

Date of issue: 10-11-2006

Page 1A of page

Caste o Lab. Nof. No.: DP261025-0735 MISCEL

Details as supp' ed v; the client

Client: Cheung Hing Fundry Itd.

Client's Rof. No.: --

Contract No.:

Sample Description: 550 Clear Opening x 150 Height Cast Iron Double Seat Recessed Type Manhole Cover & Frame

Grade: heavy duty

Laboratory Test Result

Date eceived: 25-10-2006

Dale tested: 01-11-2006

Dia. of bearing block:

. 1							
V			(1)			Loading Test	
			Grade	Measured	(Test 10	ad maintained for	30 sec)
1	Specimen	Specimen	claimed	mass	Test	Loading	V
	110	Description	by Client	(kg)	loa i	test result	Observation
					(kN)	(passed/failed)	
	DP261025-	550 Clear Opening x 150	Hear y		196.2	Passed	N/V
	0735	Height Cast Iron Double Seal	d .ty)	(20 tonnes)		
1		Recessed Type Manhale					
1		Cover & Frame					
		//) h					
		14/0	7				
					(\cap)	A	
					11///		

Legend:

FC - Fracture at cover,

FF - Fracture at frame.

N/V N visible fracture.

Remarks:

- 1. Test result relates only to the specimen tested.
- 2. Compliance criterion as specified in Clause 5.95: Manhole covers and gally gritings shall withstand the test load without fracture or crecking
- 3. Compliance of the test results to the specification is an opinion of the Laboratory and is not covered under the HOKLAS accreditation.
- 4. This report superseass previous test report of Castco LRN: Dr 261025-0735 MISCEL

he ked by:

or a No. STL ' IANF JLE_GS_T1 dd 15/07/2003

Certifi d b

Item no. DP/04

CHOI KA FAT B.Sc., C. Eng., MICE, MHKIE Registered Professional Engineer Deputy General Manager

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the LOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.